Report No/ Rapor No: _

Applicant/Deney Sahibi: XDRIVE MOBILYA SANAYI VE TICARET LIMITED SIRKETI
ikitelli OSB Mah.Cevre Sanayi Sok.4. Blok No:4-6-8 Basaksehir/istanbul

Contact Person/ Yetkili:

Contact Telephone/ Telefon:

Contact e-mail/ E-Posta:

Sample Accepted on/ Numune Tarihi:
Report Date/ Rapor Tarihi:

Total number of pages/Rapor Sayfa:
Sample ID :

TEST/MUAYENE DIREKTIF YONTEM SONUC

Genel Uriin Giivenligi

DAYANIR TESTI Direktifi (GPSD) (2001/95/EC)

Laboratuvar ici

NOT: Bu test/muayene sonucu uygunluk degerlendirmesi yerine geger, resmi kurumlara sunulabilir, triin ve brostrlerde kullanilabilir.

Teuf M

Miisteri temsilcisi Laboratuvar mudirii

verve v [ verve [

Testfinspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Testfinspection Request Form (PRO3-F01) coveyed to
us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot whichit belongs. This Report does not replace a Produdt Certificate. Full report or any part of it may not be
reproduced or used for any other purpose without the written permission of (I S=mpling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with™*" are in the Scope of our
Accreditation Certificate issued from UAF according to TS EN ISOJIEC 17020, 17025, Analysis as indicated with ™ **" are performed at the external laboratories using accredited testfinspection methods acording to ENISO/IEC 17020,
17025 from UAF. Possible extra notes may add with starting N' to related pages. Tested and remaining samples will be keep in specified terms & conditions at test/inspection request andor proposal form. Physically, chemically and
microbiclogically decomposed samples are discarded regandless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values, Measurement
Uncertainty values are not taken in consideration during Pass/Fail assessment the of test/inspection results shown in this Report. Evaluation of the testfinspedtion results using Measurement Uncertainty values is the responsibility of
the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspedion body @n also produce an inspection report containing the inspection results, and when both
the inspedtion certifiate and inspection report are traceable to each other,
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Inspection Report

DAYANIM TESTI
Kapsam

Dayanim testi, malzemelerin uygulanan kuvvete karsi dayaniklihgini élgmek icin kullanilan bir test
yontemidir.

Test Sonucu

Numune Aciklama

Poliamid Ayak numunesine belirtilen dogrultuda bir kuvvet uygulanmis ve

Poliamid Ayak numunenin 8,5 kN’luk bir hasara ugradig| gérilmustar.

Numune Gorseli

**¥*Rapor Sonu***
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